

# *Certificate of Testing*

Issued By:

**CULP FABRIC CENTER**  
2742-A Tucker Street Extension  
Burlington, NC 27215  
(336) 229-2562

The following listed pattern is in compliance with TB 117-2013 regulations. Under TB 117-2013 the fabric must meet all three of the following requirements to be considered a "Pass"- 1. The vertical char cannot exceed 45 mm or  $< 1 \frac{3}{4}$ ", 2. The test specimens cannot smolder more than 45 minutes and 3. The test specimen cannot transition into an open flame.

Pattern:  
**Fine Tune**

Actual Results:  
**Pass**



Date: 7/8/2014

---

Quality Assurance Manager  
Culp, Inc.